LISPIN Prescribing Information

Presentation Blister strips of 28 tablets each containing 30mg of
mintazapine. Uses Episode of major depression. Dosage and
administration The tablets should be taken orally, if necessary with fluid,
and swallowed without chewing. Adults and elderly The effective
daily dose is usually between 15 and 45mg. Children Not
recommended. The clearance of mirtazapine may be decreased in
pafients with renal or hepatic insufficiency. Zispin is suitable for once-a-
day administration, preferably as a single night-fime dose. freatment
should be continued until the patient has been completely symptom-
free for 4-6 months. Contraindications Hypersensitivity to mirtazapine.
Precautions and wamnings Bone marrow depression, usually presenting
as granulocytopenia or agranulocytosis, has been reported during
Ireatment with most antidepressants. The physician should be alerf to
symptoms like fever, sore throat, stomatitis or other signs of infection;
when such symptoms occur, treatment should be stopped and blood
counts taken. Careful dosing as well as regular and close monitoring
is necessary in patients with: epilepsy and organic brain syndrome;
hepatic or renal insufficiency; cardiac disease; low blood pressure.
Like with other antidepressants care should be taken in patients with:
micturition disturbances like prostate hypertrophy, acute narrow-angle
glaucoma and increased infra-ocular pressure and diobetes mellitus.
reatment should be discontinued if jaundice occurs. Moreover, like
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(eosinophilia, granulocytopenia, agranulocytosis, aplastic anemia and
thrombocytopenia). Elevations in serum transaminase activities.
xanthema. Overdosage Toxicity studies in amimals suggest thar
chinically relevant cardiotoxic effects will not occur after overdosing
with Zispin. Experience in clinical trials and from the marker has shown
that no serious adverse effects have been associoted with Zispin in
overdose. Symptoms of acute overdosage are confined to prolonged
sedation. Cases of overdose should be treated by gastric lavage with
appropriate symptomatic and supportive therapy for vital functions.
Marketing authorisation number PA 261/43/2. Legal category

icine. Marketing authorisation holder: Organon
La imif idge Science Park, Milton Road, Cambridge,
CB4 223 423445

Further information is availuble from:

Organon
B

Organon Laboratories Ireland,
¢/o United Drug Pic, Belgard Road, Tullaght, Dublin 24
Telephone: (01) 459 8877

Date of Preparation: November 1998 Ref No: O1756F3
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You made her life more complete...

PAROXETINE

Simple. Proven. Lifts depression. Calms anxiety.

PRESCRIBING INFORMATION Presentation: ‘Seroxat’ Tablets, PA 49/50/1-2, each containing either 20 mg or 30 mg paroxetine as the hydrochloride and ‘Seroxat’ Liquid, PA 49/50/3, containing 20 mg/10ml paroxetine as the hydrochioride. Uses: Treatment of symptoms
of depressive illness of all types including depression accompanied by anxiety. Prevention of relapse and also recurrence of further depressive episodes. Treatment of symptoms and prevention of relapse of obsessive compulsive disorder (OCD). Treatment of
symptoms and preventation of panic disorder with or without agoraphobia. Dosage: Aduits: Depression: 20 mg daily and if necessary increase dose by 10 mg increments to a maximum of 50 mg according to response. Obsessive compulsive disorder and panic
disorder: 40 mg daily. Start on 20 mg and increase weekly in 10 mg increments to a maximum of 80 mg daily according to response. Possible worsening of panic symptoms during early treatment of panic disorder is generally recognised, thu® low initial starting dose
is recommended. Dosage should be reviewed and adjusted if necessary within two to three weeks of initiation of therapy and thereafter as judged clinically appropriate. Continue treatment for a sufficient period, which may be several months for depression and for
0CD and may be even longer {9 months} for panic disorder. Abrupt discontinuation should be avoided. Elderly: 20 mg daily increasing by increments of 10 mg up to 40 mg daily according to response. Children: Not recommended. Severe renal impairment (creatinine
clearance <30 mi/min) or severe hepatic impairment: 20 mg daily. Restrictincremental dosage if required to lower end of range. Contra-indications: Hypersensitivity to paroxetine and related drugs; use with MAO inhibitors; unstable epilepsy or convulsant disorders;
severe renal failure. Precautions: History of mania. Cardiac conditions, use with ECT: caution. Caution in patients with controlled epilepsy {monitor carefully). Stop treatment f seizures develop. Caution patients about driving and operating machinery. Drug interactions:
Do not use with or within two weeks after stopping MAQ inhibitors; leave a two-week gap between stopping ‘Seroxat’ and before starting MAQ inhibitor treatment. . Possibility of interaction with tryptophan.Great caution with warfarin and other oral anticoagulants.
Consider using lower doses if given with drug metabolising enzyme inhibitors; adjust ‘Seroxat” dosage if necessary when given with drug metabolising enzyme inducers. Combination with other highty bound protein drugs may alter plasma levels of either. Alcohol is
not advised. Caution with other CNS active drugs. Keep dosage of concomitant benzodiazepines low. Use concurrent lithium administration with caution and monitor lithium levels. Pregnancy and lactation: Use in pregnancy only if essential and avoid during lactation.
Adverse reactions: Most commonly nausea, somnolence, sweating, tremor, asthenia, dry mouth, insomnia, sexual dysfunction (impotence and abnormal ejaculation), hyperprolactinaemia/galactorrhoea, dizziness,

constipation, diarrhoea, decreased appetite. Spontaneous reports of dizziness, headache, acute glaucoma, vomiting, diarrhoea, restlessness, hallucinations, hypomania, rash, blurred vision. Rarely mania has been reported. SB

As with other SSRIs, symptoms suggestive of postural hypotension, hypotension, hypertension, tachycardia. Also other arrhythmias (rare). Extrapyramidal reactions, rarely hyponatraemia (possible SIADH), liver function

abnormality. Abrupt discontinuation may cause dizziness, sensory disturbance, agitation or anxiety, nausea and sweating. Product authorisation holder: SmithKline Beecham Pharmaceuticals Ltd, Corrig Avenue, Dun
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